OPERATOR S MANUAL REPAIR PARTS CATALOG. Models: SCP-51 & SCP-71 SCP-52 & SCP-72 SCP-91 & SCP-111 SCP-92 & SCP-112 BRILLION FARM EQUIPMENT

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "OPERATOR S MANUAL REPAIR PARTS CATALOG. Models: SCP-51 & SCP-71 SCP-52 & SCP-72 SCP-91 & SCP-111 SCP-92 & SCP-112 BRILLION FARM EQUIPMENT"

Transcription

1 OPERATOR S MANUAL REPAIR PARTS CATALOG Subsoil Chisel Plow Models: SCP-51 & SCP-71 SCP-52 & SCP-72 SCP-91 & SCP-111 SCP-92 & SCP-112 IMPORTANT! Repairs cannot be purchased retail direct from factory. Order through your Brillion dealer. BRILLION FARM EQUIPMENT rev rev BRILLION, WISCONSIN

2

3 SUBSOIL CHISEL PLOW CONTENTS Introduction... 3 Location Reference... 3 Safety... 3 Safety Suggestions... 4 Operating Instructions... 4 Specifications... 6 Repair Parts... 8 Coulter Assembly... 8, 9 Pulverizer Assembly... 10, 11 Parts Index Page I

4

5 INTRODUCTION Your Brillion Subsoil Chisel Plow has been designed to give years of trouble-free operation. Proper care and operation will insure the service and long life built into it. Study this manual carefully before attempting to assemble or operate the machine. When ordering parts, refer to the model number and serial number located on the name plate on the mast at the front of the machine. (See page 4). Please read and record these numbers upon receipt of the machine. LOCATION REFERENCE Right and Left, Front and Rear refer to operator s Right and Left, Front and Rear when he faces in the same direction as the machine will travel. SAFETY This safety alert symbol is used to call your attention to instructions concerning your personal safety. It is found on your machine and in this manual. It is important to pay attention the the precautions indicated and to be alert to the possiblility of personal injury or death. Federal law requires you to explain the safety and operating instructions furnished with this machine to all employees before they are allowed to operate the machine. These instructions must be repeated to the employees at the beginning of each season. Be sure to observe and follow these instructions for your own and your employee s safety. A subsoil chisel plow is a fairly simple machine, but it must be operated in a prudent manner. 1. Never turn corners at a high rate of speed. 2. Never work under the chisel plow unless it is securely blocked up and cannot be knocked off the blocks, 3. Always take care in raising and lowering the chisel plow, and be certain that no one is in the way. 4. Never allow passengers to ride on the chisel plow. 5. Display the Slow Moving Vehicle emblem when traveling on roads. 6. When traveling on the road at night, make sure that reflective decals and accessory warning lights are mounted and visible on the machine. Local regulations should be checked first, and if there are none, the chisel plow owner should take the initiative to make his machine noticeable at night. Pictured here are the safety signs found on your subsoil chisel plow. Refer to page 4 for location on machne. 2 3 CAUTION 1. DO NOT LUBRICATE, ADJUST OR REPAIR WHEN MACHINE IS IN MOTION. 2. DO NOT TOW OR TRANSPORT FASTER THAN 15 MILES PER HOUR. 3. DO NOT RIDE OR ALLOW OTHERS TO RIDE ON THE MACHINE. 4. BLOCK UP ALL HYDRAULICALLY OR MECHANICALLY RAISED COMPONENTS TO PREVENT UNINTENDED LOWERING OR LOWER THE MACHINE TO THE GROUND TO MAKE ADJUSTMENT OR REPAIRS WHEN NOT IN USE. 5. KEEP ALL PERSONS AWAY FROM MACHINE DURING HITCHING AND OPERATING. 6. SLOW DOWN BEFORE MAKING SHARP TURNS OR USING THE BRAKES. DRIVE SLOWLY OVER ROUGH GROUND, SIDE HILLS, AND AROUND CURVES TO AVOID TIPPING. 7. COMPLY WITH ALL LAWS WHEN TRANSPORTING THE MACHINE ON PUBLIC ROADWAYS. 8. INSTRUCT ALL OPERATORS IN THE SAFE OPERATION OF THE MACHINE. REVIEW THE OPERATOR S MANUAL FOR CORRECT PROCEDURES. 9. BLOCK IMPLEMENT TO PREVENT MOVEMENT WHEN UNHITCHED FROM TRACTOR. 10. KEEP ALL GUARDS AND SHIELDS IN PLACE WHILE MACHINE OR PARTS ARE IN MOTION. 8J J310 - Decal, Caution list 2. 2J431 - Decal, Reflective Amber 3. 2J430 - Decal, Reflective Red 4. 9D071- Decal, Machine Level 5. 8k829 - Decal, Deep Till Caution Page NOTICE MACHINE SHOULD BE LEVEL WHEN IN OPERATING POSITION ADJUST UPPER LINK OF TRACTOR 3-POINT HITCH TO ACCOMPLISH THIS. 9D71 CAUTION DEEP TILL OPERATION CAN DAMAGE UNDERGROUND UTILITIES CAUSING DANGEROUS CONDITIONS AND DISRUPTING SERVICES. DETERMINE THE DEPTH AND LOCATION OF BURIED CABLES, PIPE LINES, AND DRAIN TILES BEFORE OPERATION. 8K829

6 SET-UP INSTRUCTIONS Your Brillion Subsoil Chisel Plow is shipped to you in separate assemblies. Before assembling the unit, separate the various bundles and open the box assembly, taking care not to lose any of the parts or hardware. (Refer to repair parts section for relative location of parts.) 1. Block up the frame or mount it to the three point hitch on the tractor for the assembly of shanks and gage wheels, if your machine is so equipped. See repair parts section on gage wheels which shows how they are assembled to the frame. Plate Mast FIGURE 1 Frame 2. Assemble the center shank, as shown in Figure 1, with the angles, plate and hardware provided. Be sure to use the 1/4 x 2 x 11 7/16" long shim straps under the 1J497 plate as illustrated. Refer to page 7, repair parts section, for proper hardware usage. Shim Strap, 1/4 x 2 x 11 7/16 Trimmed Angles Center Shank Angle 3. Next, assemble the outer shanks. For each shank, mount to the frame tube: 1. plate weldment 2. 1J495 plate 3. shank mounting angles FIGURE 2A Note: Make certain that you use the 1J700, 1J701, 1J702, and 1J703 mounting angles at the positions nearest the lower 3-point hitch lugs on the frame. These angles are trimmed to provide clearance at the hitch lugs when using a 19" or 20" shank spacing. Figure 2A. Use the 3/4" x 8" long bolts in front and the 5/8" x 8" long bolts in the rear, but do not tighten at this time. (Refer to pages 6 and 7 of the repair part section for position of parts.) 4. Assemble the shank between the mounting angles and install the bolts through the angles, shanks and locknuts as shown, with two 5/8 x 3 3/4 long bolts at the front and a 3/4 x 3 1/2 bolt at the rear. TIGHTEN THESE BOLTS UNTILTHE ANGLES ARE JUST SNUG AGAINST THE SHANK. DO NOT OVERTIGHTEN. THE BOLTS SHOULD BE EASILY TURNED WITH A WRENCH ON THE BOLT HEAD WHEN CORRECTLY TIGHTENED. OVER TIGHTENING THESE BOLTS WILL NOT ALLOW THE SHANK TO PIVOT AND SHEAR THE FRONT BOLT IF AN OBSTRUCTION IS HIT. The front bolt that is installed through the angles is designed only to keep the angles from spreading if the front shank bolt shears. 5. Now, adjust your shanks to the center distance desired and tighten the vertical clamping bolts. Page 3-[a]

7 MACHINE REAR FRONT LH OUTER SHANK ASSEMBLY WITH DECAL BRACKET DECAL BRACKET BOLT, 3/4-10 NC x 8 NUT, 3/4-10 NC LOCKWASHER 3/4 FIGURE 2B 6. When assembling the outermost shank assembly on each side of the machine, include the decal bracket containing the red and amber reflective decals. These reflective decals must be visible on any machine 8 feet wide or more. The left hand assembly is shown in Figure 2B at left. Fasten the bracket to the top of the plate making sure it is rotated so that the decals are not angled with the frame tube but so that amber is aimed directly forward and red directly back. Assemble the right hand outer shank assembly in the same way. 7. See Page 4 for placement of the BRILLION name decal. 8. Finally, assemble the SUPPORT STANDS through the square tubes on the ends of the frame. Insert the 1/4 x 2 1/4" long cotter pins in the top holes of the support stands to prevent them from falling out when the machine is raised. When the machine is idle and not mounted to the tractor, the 1/2 x 3" long clevis pins, inserted in the middle holes, will prevent the unit from tipping. Then when you raise the machine for working or for transport, remove the clevis pins, raise the support stands all the way up and insert pins in the lowest hole. this will keep the support stand up and out of the way while the machine in use. Shanks: 1" thick, high strength material Shank Spacing: Designed or 19" or 20" shank spacing Working Depth: 0 to 16" GENERAL INFORMATION Hitch: Pins provided with the 5 shank and 7 shank models are designed to work with Category II three-point hitch and Category II quick-attaching coupler. Provided with the 9 shank and 11 shank models are pins designed to work with category II and Category III quick-attaching coupler and Category III three point hitch. Gage Wheels (Optional):15" - 5 bolt, for tire kit# 8D626 15" - 6 bolt, for floatation tire kit # 1J661 MAINTENANCE After the first 5 or 6 hours of operation, go over the machine and tighten all nuts with lockwashers which might be loose and retighten the vertical clamping bolts. Check shank bolts daily. -Refer to set up instructions for correct tightness. Normal periodic checks should be made thereafter. Gage wheel bearings should be packed once each season, if your machine is so equipped. Page 3-[b]

8 CAUTION 1. DO NOT LUBRICATE, ADJUST OR REPAIR WHEN MACHINE IS IN MOTION. 2. DO NOT TOW OR TRANSPORT FASTER THAN 15 MILES PER HOUR. 3. DO NOT RIDE OR ALLOW OTHERS TO RIDE ON THE MACHINE. 4. BLOCK UP ALL HYDRAULICALLY OR MECHANICALLY RAISED COMPONENTS TO PREVENT UNINTENDED LOWERING OR LOWER THE MACHINE TO THE GROUND TO MAKE ADJUSTMENT OR REPAIRS WHEN NOT IN USE. 5. KEEP ALL PERSONS AWAY FROM MACHINE DURING HITCHING AND OPERATING. 6. SLOW DOWN BEFORE MAKING SHARP TURNS OR USING THE BRAKES. DRIVE SLOWLY OVER ROUGH GROUND, SIDE HILLS, AND AROUND CURVES TO AVOID TIPPING. 7. COMPLY WITH ALL LAWS WHEN TRANSPORTING THE MACHINE ON PUBLIC ROADWAYS. 8. INSTRUCT ALL OPERATORS IN THE SAFE OPERATION OF THE MACHINE. REVIEW THE OPERATOR S MANUAL FOR CORRECT PROCEDURES. 9. BLOCK IMPLEMENT TO PREVENT MOVEMENT WHEN UNHITCHED FROM TRACTOR. 8J NOTICE 13 MACHINE SHOULD BE LEVEL WHEN IN OPERATING POSITION ADJUST UPPER LINK OF TRACTOR 3-POINT HITCH TO ACCOMPLISH THIS. 9D CAUTION 5 DEEP TILL OPERATION CAN DAMAGE UNDERGROUND UTILITIES CAUSING DANGEROUS CONDITIONS AND DISRUPTING SERVICES. DETERMINE THE DEPTH AND LOCATION OF BURIED CABLES, PIPE LINES, AND DRAIN TILES BEFORE OPERATION. 8K REPAIR PARTS LISTING Index Part No. No. No. Description Req d Weight 1 2J608 7 Shank Frame J Shank Frame D529 Clevis Pin, 1" x 4 1/2" Long D110 Klik Pin, 1/4" D157 Sleeve, 1 1/4" O.D. x 1 15/16" Long 1.2 (Used with Category III, Category II quick-attaching coupler, & Category III quick-attaching coupler) 5 1J545 Pin Assembly (5 & 7 shank models) J536 Hitch Pin (9 & 11 shank models) J716 Sleeve (5 & 7 shank models) 2.4 1J535 Spacer (9 & 11 shank models) D049 Cotter Pin, 1/4" dia. x 2 1/2" Long D047 Support Stand C335 Clevis Pin, 1/2" dia. x 3" Long J722 Klik Pin, 7/16" K103 Decal, Brillion J310 Decal, CAUTION D071 Decal, Level Machine 1-14 Name Plate K089 Decal Bracket (Outermost Shanks only) J431 Decal, Amber Reflective J430 Decal, Red Reflective K829 Decal, Deep Till Caution Page 4

9 CENTER SHANK & CLAMP ASSEMBLY 1J Index Part No. / ea. No. No. Description Assem. Weight 1 1J480 Shank Assembly (26 1/2 ) - Complete J /2 Shank Only K735 Shank Assembly (32 ) - Complete K Shank Only J481 Point C659 Roll Pin, 1/4 x 1 1/2" Long 1-4 1J485 Wear Strip J492 R.H. Angle J491 L.H. Anlge J497 Plate J509 Shim, 1/4 x 2 x 11 7/16 Lg. (not shown) C210 Nut, 3/4-10NC Hex C211 Lockwasher, 3/4 Medium J523 Bolt, 3/4-10NC x 8 Long Grade D758 Bolt, 3/4-10NC x 3 1/2 Long Grade C729 Locknut, 3/4-10NC Hex Stover D423 Bolt, 5/8-11NC x 3 3/4 Long Grade C461 Locknut, 5/8-11NC Hex Stover J484 Clamp 1.5 1J486 Capscrew, 1/2-13 NC x 2 1/4 Lg, Gr C120 Flat Washer, 1/2 2 5C392 Locknut, 1/2-13 NC Hex Stover 1 973rev Page 5

10 SHANK & CLAMP ASSEMBLY (LEFT SIDE OF MACHINE) A Index Part No. / ea. No. No. Description Assem. Weight 1 1J480 Shank Assembly (26 1/2 ) - Complete J /2 Shank Only K735 Shank Assembly (32 ) - Complete K Shank Only J485 Wear Strip J481 Point J488 Angle, 14 7/8" Long A 1J701 Angle, 14 7/8" Long w/ Corner Clipped J490 Angle, 11 7/8" Long J971 L.H. Plate Weldment J495 Plate C659 Roll Pin, 1/4 x 1 1/2" Long 1-9 6D758 Bolt, 3/4-10NC x 3 1/2" Long, Gr D040 Bolt, 5/8-11NC x 8" Long, Gr. 5 (rear) 2.8 1J523 Bolt, 3/4-10NC x 8" Long, Gr. 5 (front) C729 Locknut, 3/4-10NC Hex Stover B166 Lockwasher, 5/8" medium 2-1C211 Lockwasher, 3/4" medium C392 Nut, 5/8-11NC Hex (rear) 2.1 1C210 Nut, 3/4-10NC Hex (front) D423 Bolt, 5/8-11NC x 3 3/4" Long, Gr C461 Locknut, 5/8-11NC Hex Stover J484 Clamp 1.5 1J486 Capscrew, 1/2-13NC x 2 1/4" Long, Gr C120 Flat Washer, 1/2 2-5C392 Locknut, 1/2-13NC Hex Stover K089 Decal Bracket (w/ outermost shanks only) J430 Decal, Red Reflective 2-2J431 Decal, Amber Reflective 2-973rev Page 6

11 SHANK & CLAMP ASSEMBLY (RIGHT SIDE OF MACHINE) 9 6 4A Index Part No. / ea. No. No. Description Assem. Weight 1 1J480 Shank Assembly (26 1/2 ) - Complete J /2 Shank Only K735 Shank Assembly (32 ) - Complete K Shank Only J485 Wear Strip J481 Point J487 Angle, 14 7/8" Long A 1J700 Angle, 14 7/8" Long w/ Corner Clipped J489 Angle, 11 7/8" Long J970 R.H. Plate Weldment J495 Plate C659 Roll Pin, 1/4 x 1 1/2" Long 1-9 6D758 Bolt, 3/4-10NC x 3 1/2" Long, Gr D040 Bolt, 5/8-11NC x 8" Long, Gr. 5 (rear) 2.8 1J523 Bolt, 3/4-10NC x 8" Long, Gr. 5 (front) C729 Locknut, 3/4-10NC Hex Stover B166 Lockwasher, 5/8" medium 2-1C211 Lockwasher, 3/4" medium C392 Nut, 5/8-11NC Hex (rear) 2.1 1C210 Nut, 3/4-10NC Hex (front) D423 Bolt, 5/8-11NC x 3 3/4" Long, Gr C461 Locknut, 5/8-11NC Hex Stover J484 Clamp 1.5 1J486 Capscrew, 1/2-13NC x 2 1/4" Long, Gr C120 Flat Washer, 1/2 2-5C392 Locknut, 1/2-13NC Hex Stover K089 Decal Bracket (w/ outermost shanks only) J430 Decal, Red Reflective 2-2J431 Decal, Amber Reflective 2-973rev rev Page 7

12 FRONT Page 8

13 GAGE WHEEL ASSEMBLY (OPTIONAL) Index Part No. / ea. No. No. Description Assem. Weight 8D626 Gage Wheel Kit - Complete 1 1J463 Hub Cap * C173 Slotted nut *2.1 3C350 Cotter Pin (5/32 x 1 Long)` *2-3 5C911 Bearing Cone #LM11949 * C912 Bearing Cup #LM11910 * J390 Wheel Hub * C479 Bearing Cup #LM48510 * C480 Bearing Cone #LM48548 * D273 Seal * D440 L.H. Plate Assembly D438 R.H. Plate Assembly C059 Bolt, 5/8-11 NC x 7 Long gr D589 Turnbuckle Assembly D597 Turnbuckle Body D601 R.H. Screw Assembly D602 L.H. Screw Assembly C870 Roll Pin, 3/16 x 1 1/8 Long 4-8D590 Rod (Handle) C940 Roll Pin, 3/16 x 7/8 Long C729 Stover Nut, 3/4-10 NC D510 Capscrew, 3/4-10 NC x 2 1/2 Long D630 L.H. Bracket Assembly D629 R.H. Bracket Assembly C392 Nut, 5/8-11NC Hex B166 Lockwasher, 5/8 Med J414 Arm & Spindle - L.H. (Complete) J415 Arm & Spindle - R.H. (Complete) D631 Pin D894 Roll Pin, 1/4 x 2 Long 4.1 * 4C129 Wheel * 5C100 Wheel Bolt 10 - * 8J794 Tire, * Not Shown 973rev rev Page 9

14 Page 10

15 FLOTATION GAGE WHEEL Index Part No. / ea. No. No. Description Assem. Weight 1 1J665 L. H. Axle Arm Assembly J672 R.H. Axle Arm Assembly J662 Gauge Wheel Bracket J677 Pivot Shaft D854 Roll Pin, 1/2 x D590 Clevis Pin, 3/4 x 2 1/ C350 Cotter Pin, 5/32 x 1 4 8D591 Turnbuckle Assembly (items 5-9) D602 L.H. Screw Assembly D597 Turnbuckle Body D601 R.H. Screw Assembly D590 Rod (Handle) C940 Roll Pin, 3/16 x 7/ C870 Roll Pin, 3/16 x 1 1/ D338 Seal, National # C480 Bearing Cone #LM C479 Bearing Cup #LM D336 Wheel Hub C914 Bearing Cup #LM C913 Bearing Cone #LM C871 Flat Washer D284 Slotted Nut, 1 1/4 2 1C788 Cotter Pin, 3/16 x 1 1/ D337 Hub Cap 2.8 5C100 Wheel Bolt 2.1 6D312 Wheel, 8 x rev Page 11

16 13 4K996 WARNING LIGHT KIT 2, , 7, 8 Index Part No. / ea. No. No. Description Assem. Weight 1 4K999 Mounting Bracket 2 2 4K772 Dual Lamp, LH K773 Dula Lamp, RH K780 Wishbone Harness, 10 (not shown) K936 Ag. Harness, 10 (not shown) K937 Machine Bolt, 1/2 x 8 1/ C109 Lock Washer, 1/ C390 Hex Nut, 1/ K782 Machine Screw, 1/2 x 1 1/ J150 Flange Lock Nut, 1/ J662 Strap D851 Plastic Cable Tie, 20 (not shown) C120 Flat Washer, 1/ K998 Mounting Strap J615 Plastic Cable Tie, 28 (not shown) C267 Capscrew, 1/2 x 1 1/ Page 11-[2]

17 WARNING LAMP ASSEMBLY #4K773 R.H. LAMP ASSEMBLY (SHOWN) #4K772 L.H. LAMP ASSEMBLY (NOT SHOWN) #1C120 FLAT WASHER #4K999 MOUNTING BRACKET #4K782 MACHINE SCREW 1/4 x 1 1/4 #6J150 LOCKNUT, 1/4 #4K998 MOUNTING STRAP #3J662 STRAP #1C267 CAPSCREW 1/2 x 1 1/2 REAR #4K937 MACHINE BOLT #1C109 LOCKWASHER #1C390 HEX NUT, 1/2 SUB-SOILER FRAME Assemble a #4K998 mounting strap to the right side of the machine frame as close to the end as shanks and gage wheels permit. Use #3J662 strap and 8 1/2 long machine bolts as illustrated above. Then attach a #4K999 mounting bracket to mounting strap with 1/2 x 1 1/2 capscrews, flat washers, lockwashers, and nuts. Assemble the other brackets and straps in similar fashion on the left side of the machine. Attach lamp assemblies with fasteners shown (amber facing forward; red and amber facing rearward with amber above red). Connect wishbone wiring harness ends to connectors on lamp assemblies. (IMPORTANT: wires are color coded on wishbone harness. Connect end with yellow wire to left side lamp assembly. Connect end with green wire to right side lamp assembly). Run wishbone harness wires along rear frame member to center of machine. At center of machine assemble the connector of the straight harness to the wishbone harness. The 7-pin plug on the straight harness connects to the tractor socket when in use. Allow enough harness length to reach tractor socket and roll or fold up excess. Attach permanently to implement frame. All wires must be firmly attached to machine frame members so they don t droop or become torn loose by field debris. Use plastic cable ties, provided, and electrical tape to secure all wiring. Page 11-[3]

18 ASSEMBLY OF FLOTATION GAUGE WHEELS Flotation gauge wheels must be located on toolbar so that tires will run outside of tractor rear wheels. Be sure to allow a minimum of 5 clearance between the tractor tire and the gauge wheel tire. The maximum recommended outside to outside distance across the rear tractor tires is 120. This flotation gauge is mounted directly over a shank. Remove the clamp plate from the top of the toolbar and install the gauge wheel bracket. Install the gauge wheel arm between the ears on the gauge wheel bracket and insert pivot shaft. Secure with 1/2 x 2 roll pins. Be sure that the hub points away from the tractor. Install turnbuckle between ear on gauge wheel bracket and lug on axle arm assembly. Mount 9.5L - 15 or 11L - 15 tires on rims, inflate to 28 psi. and mount on hubs. On seven shank machines, the gauge wheels can be mounted only over the last shank. On nine shank machines, the gauge wheels can be mounted over either of the last two shanks. On eleven shank machines, the gauge wheels can be mounted over any of the last three shanks. Page 12

19

20

21

22 Equipment from Landoll Corporation is built to exacting standards ensured by ISO 9001:2008 registration at all Landoll manufacturing facilities. LANDOLL CORPORATION 1900 North Street Marysville, Kansas (785) ~ Copyright Landoll Corporation "All rights reserved, including the right to reproduce this material or portions thereof in any form"

Model 1550 Series In-Row Ripper Parts Manual

Model 1550 Series In-Row Ripper Parts Manual Model 1550 Series In-Row Ripper Parts Manual LANDOLL CORPORATION 1900 North Street Marysville, Kansas 66508 (785) 562-5381 800-428-5655 ~ WWW.LANDOLL.COM F-299-0111 01/2011 Table of Contents 1 Instructions

More information

Chisel Plow, 3 - Bar Mounted Models: CPP7 through CPP12 Operator s Manual

Chisel Plow, 3 - Bar Mounted Models: CPP7 through CPP12 Operator s Manual Chisel Plow, 3 - Bar Mounted Models: CPP7 through CPP12 Operator s Manual LANDOLL CORPORATION 1900 North Street Marysville, Kansas 66508 (785) 562-5381 800-428-5655 ~ WWW.LANDOLL.COM 175rev1113 7D525 Table

More information

530B ECOLO-TIGER MULCH CHISEL WARNING AND TAILIGHT KIT ECOLO-TIGER 530B

530B ECOLO-TIGER MULCH CHISEL WARNING AND TAILIGHT KIT ECOLO-TIGER 530B 04-01 WARNING AND TAILIGHT KIT ECOLO-TIGER 530B 04-01 WARNING AND TAILIGHT KIT ECOLO-TIGER 530B 2 27602311 1 HARNESS, WIRE, Front 3 27602221 1 HARNESS, WIRE, Rear (530B) 4 27602202 2 LIGHT ASSY., Red 5

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 405 / 406 SECTION: 17

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 405 / 406 SECTION: 17 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: 0 / 0 SECTION: 0 Griffin Ave. Selma, AL 0 () - () -00 Parts Ordering -00-0- Fax -00-- www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL SEPTEMBER,

More information

Mulching and Finishing Mowers MP and FP

Mulching and Finishing Mowers MP and FP Mulching and Finishing Mowers MP and FP Parts Manual Locke Turf 0 Highway E, Opp, Alabama, () -00 Transport Wheel, Tire & Spindle MP and FP ALPHABETICAL INDEX CONTENTS PAGE 00 Hydraulic Cylinder (Rear)

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 0" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 0" Fabricated Cutter

More information

3. FRAME 1. SAFETY 2. PREPARATION 4. TRANSMISSION 5. DRIVE 6. ROW UNIT 7. OPTIONAL EQUIPMENT

3. FRAME 1. SAFETY 2. PREPARATION 4. TRANSMISSION 5. DRIVE 6. ROW UNIT 7. OPTIONAL EQUIPMENT TABLE OF CONTENTS 1. SAFETY 2. PREPARATION 3. FRAME 4. TRANSMISSION 5. DRIVE 6. ROW UNIT 7. OPTIONAL EQUIPMENT FRAME 5" x 5" Mounted Toolbar The 5x5 mounted rigid toolbar frame comes in the following

More information

ASSEMBLY MANUAL 5810 & 5830 LEVEL LIFT HITCH CHISEL PLOW. WIL-RICH PO Box 1030 Wahpeton, ND PH (701) Fax (701)

ASSEMBLY MANUAL 5810 & 5830 LEVEL LIFT HITCH CHISEL PLOW. WIL-RICH PO Box 1030 Wahpeton, ND PH (701) Fax (701) ASSEMBLY MANUAL 5810 & 5830 LEVEL LIFT HITCH CHISEL PLOW WIL-RICH PO Box 1030 Wahpeton, ND 58074 PH (701) 642-2621 Fax (701) 642-3372 Printed in USA (74244A) 9/09 FOR UNITS BUILT AFTER JAN 1, 2009 1 PERSONAL

More information

DRILL 2300 SAFETY SECTION

DRILL 2300 SAFETY SECTION DRILL 2300 SAFETY SECTION RECOGNIZE SAFETY ALERT SYMBOL WARNING: KEEP RIDERS OFF UNIT Riding on any agricultural equipment is very dangerous. People can be killed or seriously injured when accidentally

More information

Spike Tooth Harrow STH P Parts Manual. Copyright 2017 Printed 06/30/17

Spike Tooth Harrow STH P Parts Manual. Copyright 2017 Printed 06/30/17 Spike Tooth Harrow STH2024 30897 322-315P Parts Manual Read the Operator's Manual entirely. When you see this symbol, the subsequent instructions and warnings are serious - follow without exception. Your

More information

320 Series Models 325, 326, 327

320 Series Models 325, 326, 327 0 Series Models,, ROTARY MOWER Published 0/ PARTS MANUAL SECTION An Operator s Manual was shipped with the equipment. The Operator s Manual is an integral part of the safe operation of this machine and

More information

AG PRODUCTS, LTD. YOU RE ALWAYS AHEAD... WITH A MODERN BEHIND.

AG PRODUCTS, LTD. YOU RE ALWAYS AHEAD... WITH A MODERN BEHIND. SUMMER 2016 BADGER DISC HARROW Operator s Manual 011-1156 011-1166 001-1501 001-1501-1 011-1167 001-1501-2 001-1501-3 011-1176 001-1501-4 011-1177 MODERN AG PRODUCTS, LTD. YOU RE ALWAYS AHEAD... WITH A

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 54" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 54" Fabricated

More information

VR482 Hay Rake OPERATOR & PARTS MANUAL. Last Updated: May 12, 2014

VR482 Hay Rake OPERATOR & PARTS MANUAL. Last Updated: May 12, 2014 VR482 Hay Rake OPERATOR & PARTS MANUAL Last Updated: May 12, 2014 Bridgeview Manufacturing Inc. P.O. Box 4 Gerald, SK S0A 1B0 (306) 745-2711 www.bridgeviewmanufacturing.com bmi@sasktel.net Your Authorized

More information

Champion Series Zero-Turn Riders & Mower Decks

Champion Series Zero-Turn Riders & Mower Decks Parts Manual Champion Series Zero-Turn Riders & Mower Decks HP Tractors Mfg. No. Description Champion, HP Zero-Turn Rider Champion, HP Zero-Turn Rider (CE) 0HP Tractors Mfg. No. Description Champion, 0HP

More information

LEWIS WINDROWER OWNER / OPERATOR MANUAL

LEWIS WINDROWER OWNER / OPERATOR MANUAL LEWIS WINDROWER OWNER / OPERATOR MANUAL MODEL # WR-1 WINDROWER Manufactured by: LEWIS BROTHERS MANUFACTURING, INC. Post Office Box 146 Baxley, GA 31513 Tel: (912) 367-4651 Fax: (912) 367-3958 2-21-14 1

More information

KONGSKILDE Vertical Tillage - Assembly Guide ASSEMBLY INSTRUCTIONS Revision 18 Serial No current Series.

KONGSKILDE Vertical Tillage - Assembly Guide ASSEMBLY INSTRUCTIONS Revision 18 Serial No current Series. KONGSKILDE 9100 Vertical Tillage - Assembly Guide Kongskilde 9100 Series *Model may not be exactly as shown. Kongskilde reserves the right to make changes to product designs and specifications without

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 280 SERIES SECTION: 59

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 280 SERIES SECTION: 59 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: 0 SERIES SECTION: 0 Griffin Ave. Selma, AL 0 () () 00 Parts Ordering 00 0 Fax 00 www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL October, 0 0

More information

STOP 42" HIGH SPEED LAWNSWEEPER. Owner's Manual. Model No's Safety Assembly Operation Maintenance Parts

STOP 42 HIGH SPEED LAWNSWEEPER. Owner's Manual. Model No's Safety Assembly Operation Maintenance Parts Owner's Manual STOP 42" HIGH SPEED LAWNSWEEPER Model No's. 486.242223 DO NOT RETURN TO STORE For Missing Parts or Assembly Questions Call 1-866-576-8388 CAUTION: Before using this product, read this manual

More information

CHIPPER/SHREDDER SERIES

CHIPPER/SHREDDER SERIES Parts Manual CHIPPER/SHREDDER SERIES SIMPLICITY MODELS Mfg. No. Description 1692201 2/10, 2C Chipper/Shredder (Electric Motor) 1692202 3/10 Chipper/Shredder (Electric Motor) 1692203 5C Chipper/Shredder

More information

610 BUSHEL MANURE SPREADER

610 BUSHEL MANURE SPREADER 610 BUSHEL MANURE SPREADER RODA MANUFACTURING 1008 LOCUST ST. HULL, IA. 51239 Art s-way Manufacturing 712-439-2366 Co., Inc. Hwy 9 West - PO Box 288 WWW.RODAMFG.COM Armstrong, IA. 50514 U.S.A 2 INTRODUCTION

More information

THANK YOU FOR PURCHASING THIS PRODUCT

THANK YOU FOR PURCHASING THIS PRODUCT Hardware Kit Middle Buster, Sub Soiler, 80900200 Combo SC Middle Buster & Sub Soiler THANK YOU FOR PURCHASING THIS PRODUCT Congratulations on your purchase. Behlen Country has been in the business of providing

More information

25 BUSHEL MANURE SPREADER

25 BUSHEL MANURE SPREADER 25 BUSHEL MANURE SPREADER RODA MANUFACTURING 338 MAIN ST. HULL, IA. 51239 Art s-way Manufacturing 712-439-2366 Co., Inc. Hwy 9 West - PO Box 288 WWW.RODAMFG.COM Armstrong, IA. 50514 U.S.A 2 INTRODUCTION

More information

Installation Notes: #86000-R Race Series +3.5 L/T Kit

Installation Notes: #86000-R Race Series +3.5 L/T Kit 159 North Maple St. Unit J, CORONA CA 92880 P. 951-737-9682 F. 951-737-9006 WWW.CHAOSFAB.COM Installation Notes: #86000-R Race Series +3.5 L/T Kit Factory manual is recommended for removal and re-installation

More information

AEROTHATCH 83/SEEDER 93

AEROTHATCH 83/SEEDER 93 FORM NO. 01-505-0110 Rev. B MODEL NO. 44830-20101 & UP MODEL NO. 44831-20101 & UP MODEL NO. 44835-40162 & UP PARTS CATALOG AEROTHATCH 83/SEEDER 93 AEROTHATCH 83 - MODEL NO. 44830 & 44831 MAIN FRAME ASSEMBLY

More information

SA Swingaway Auger. Parts List. 431 Gosport Street Moree Phone Fax

SA Swingaway Auger. Parts List. 431 Gosport Street Moree Phone Fax SA Swingaway Auger Parts List 431 Gosport Street Moree Phone 02 67521511 Fax 02 67524685 email - andrew@grainland.com.au www.grainland.com.au SWING AWAY AUGER 1061/1071 TUBE COMPONENTS... F2 1081/1371/1381

More information

Agri-Fab OWNER'S MANUAL. Model No POINT HITCH TRAILER.

Agri-Fab OWNER'S MANUAL. Model No POINT HITCH TRAILER. Agri-Fab OWNER'S MANUAL Model No. 45-0353 3-POINT HITCH TRAILER CAUTION: Read Rules for Safe Operation and Instructions Carefully Safety Assembly Operation Maintenance Parts the fastest way to purchase

More information

OWNER'S MANUAL MOBILE LIFT:

OWNER'S MANUAL MOBILE LIFT: : 18"MODELS-(19675 & 24565) OR 24" MODELS-(20565, 24570, & 24770) INSTALLATION AND OPERATION INSTRUCTIONS -SERVICE AND PARTS INFORMATION IMPORTANT A class III frame receiver hitch must be installed by

More information

OPERATOR'S MANUAL 304 Row Mulcher

OPERATOR'S MANUAL 304 Row Mulcher OPERATOR'S MANUAL 0 Row Mulcher PUBLICATION DATE: // Millcreek Manufacturing Company Reservoir Road Honey Brook PA MILLCREEK PART# 0 WARNING: DO NOT assemble, operate, or maintain this equipment without

More information

Parts List. Model Revision 00 TP LT-R

Parts List. Model Revision 00 TP LT-R Parts List Model 7800276 Revision 00 Rev. Date 03/2008 Table Of Contents PRODUCT COMPONENTS PAGES Steering... 4 Engine Mount... 6 Motion Drive... 8 Electrical System... 12 Chassis & Hood... 14 Decals...

More information

Assembly and Parts Manual

Assembly and Parts Manual Assembly and Parts Manual Detracker Manufacturing, Inc. www.greatplainsmfg.com Read the operator s manual entirely. When you see this symbol, the subsequent instructions and warnings are serious - follow

More information

Pub 11/ S/N CURRENT 1465 S/N CURRENT

Pub 11/ S/N CURRENT 1465 S/N CURRENT EARTHMASTER Pub 11/05 1165 S/N 2300 -CURRENT Part No. 4353P 1465 S/N 1239 -CURRENT PART'S MANUAL An Operator's Manual was shipped with the equipment in the Manual Canister. This Operator's Manual is an

More information

365L (2001) Page 1 of 36 54" Deck Assembly

365L (2001) Page 1 of 36 54 Deck Assembly 365L (2001) Page 1 of 36 54" Deck Assembly 365L (2001) Page 2 of 36 54" Deck Assembly 1 720-0241 1 S Wing Nut Knob 2 703-2817 1 Belt Cover LH 3 703-2816 1 Belt Cover RH 4 747-3306 1 Idler Spring Mounting

More information

M10/30 ILLUSTRATED PARTS LIST HERITAGE TRACTOR CODE 133E ISSUE 01/21/08. PART NO: (Rev A)

M10/30 ILLUSTRATED PARTS LIST HERITAGE TRACTOR CODE 133E ISSUE 01/21/08. PART NO: (Rev A) M10/30 HERITAGE TRACTOR CODE 133E ILLUSTRATED PARTS LIST CODE SERIAL NO. 133E 280000001 ISSUE 01/21/08 1741746 PART NO: 111-2202 (Rev A) Table Of Contents PRODUCT COMPONENTS PAGES Chassis & Hood... 4

More information

PARTS MANUAL SECTION 105 FLEX WING ROTARY CUTTER. Published 09/14

PARTS MANUAL SECTION 105 FLEX WING ROTARY CUTTER. Published 09/14 8 FLEX WING ROTARY CUTTER Published 09/ PARTS MANUAL SECTION 0 An Operator s Manual was shipped with the equipment. The Operator s Manual is an integral part of the safe operation of this machine and must

More information

TEREX Woodsman 730 BRUSH CHIPPER

TEREX Woodsman 730 BRUSH CHIPPER Woodsman 730 BRUSH CHIPPER Parts Manual Customer Dealer S/N Frame # Date Woodsman 150 Commerce Drive, Farwell MI 486 Phone: (800) 953-553 Fax: (989) 588-487 Flipper Discharge Chute Hand Crank Belt Shield

More information

4745 Drill OWNER'S MANUAL (06-08) #

4745 Drill OWNER'S MANUAL (06-08) # 4745 Drill OWNER'S MANUAL (06-08) # 605865 Identification Your CrustBuster drill is identified by a Serial Number and Model Number. Record these numbers in the spaces provided in this manual and refer

More information

INSTALLATION MANUAL HYDRAULIC HOSE REEL

INSTALLATION MANUAL HYDRAULIC HOSE REEL INSTALLATION MANUAL HYDRAULIC HOSE REEL 1 TABLE OF CONTENTS SECTION PAGE SECTION PAGE 1 HOW TO ORDER PARTS 3 MAINTENANCE SCHEDULE... 11 1.1 HOW TO ORDER PARTS... 2 1.2 MODEL IDENTIFICATION... 3 2 INSTALLATION

More information

Reel Mower TRM 5138 and TRM 7192

Reel Mower TRM 5138 and TRM 7192 Reel Mower TRM and TRM Parts Manual Locke Turf 0 Highway E, Opp, Alabama () -00 General Information Mower Layout Please note that Left and Right are determined by standing at eh rear of the mower and facing

More information

REPAIR PARTS CATAlOG

REPAIR PARTS CATAlOG REPAR PARTS CATAlOG WL FOLDNG PULV-MULCHER '- " & 5 '- 0" Serial No. 50 and beyond MPORTANT Repairs cannot be purciuised retail direct from factory, Order through your Brillion dealer. MODEL NO, DATE PURCHASED

More information

K -HART. Coulter. Owner s Manual Model 1600, 1620, 1601, 1602, 1603

K -HART.  Coulter. Owner s Manual Model 1600, 1620, 1601, 1602, 1603 K -HART INDUSTRIES LTD. www.khartindustries.com Coulter Owner s Manual Model 600, 620, 60, 602, 603 Box 520 Elrose, Saskatchewan S0L 0Z0 Canada Ph: (306)378-2258 Fax: (306)378-2926 E-mail:sales@khartindustries.com

More information

Instruction Sheet. 22 Inch Reels. 18 Inch Reels. 11 Blade L.H G-Plex, E-Plex Eclipse Eclipse 122F

Instruction Sheet. 22 Inch Reels. 18 Inch Reels. 11 Blade L.H G-Plex, E-Plex Eclipse Eclipse 122F 6 9 6 7 7 - INCLUDES ITEMS - 6 9 0 0000-Rev E Instruction Sheet Inch Reels Blade L.H. 67 - G-Plex, E-Plex 60 - Eclipse 60 - Eclipse F 9 Blade L.H. 676 - G-Plex, E-Plex 607 - Eclipse 7 Blade L.H. 677 -

More information

EURO REEL

EURO REEL Date Purchased Machine Serial No. Options The key number system in this parts book is arranged as follows: Please order parts by number - Key numbers with two circles denotes main assemblies. - Key numbers

More information

POST HOLE DIGGER. Operation, Service & Parts Manual For Models D20 & D40. FORM: D20_40DigRev.QXD

POST HOLE DIGGER. Operation, Service & Parts Manual For Models D20 & D40. FORM: D20_40DigRev.QXD POST HOLE DIGGER Operation, Service & Parts Manual For Models D20 & D40 FORM: D20_40DigRev.QXD September 2006 Revised August 2009 TABLE OF CONTENTS Introduction.............................1 Preparation..............................2

More information

MODELS 470, 570, 670, 770 Corner Auger GRAIN CART (For Model 970 Information, Refer to Manual #250541)

MODELS 470, 570, 670, 770 Corner Auger GRAIN CART (For Model 970 Information, Refer to Manual #250541) OPERATOR S MANUAL PARTS CATALOG MODELS 470, 570, 670, 770 Corner Auger GRAIN CART (For Model 970 Information, Refer to Manual #250541) PART NO. 250611 200026 Late Model 70 Series 290374 Early Model 70

More information

General Information. Assembly Instructions for A. Base Update 2005 Kit. Update Instructions Yield-Pro 1625 Planter

General Information. Assembly Instructions for A. Base Update 2005 Kit. Update Instructions Yield-Pro 1625 Planter Update Instructions 2004 Yield-Pro 1625 Planter Used with: General Information 2004 Yield-Pro 1625 Planter! When you see this symbol, the subsequent instructions and warnings are serious - follow without

More information

Agri-Fab OWNERS MANUAL. Model No " ROUGH CUT TRAILMOWER. CAUTION: Read Rules for Safe Operation and Instructions Carefully

Agri-Fab OWNERS MANUAL. Model No  ROUGH CUT TRAILMOWER. CAUTION: Read Rules for Safe Operation and Instructions Carefully Agri-Fab OWNERS MANUAL Model No. 45-0362 CAUTION: Read Rules for Safe Operation and Instructions Carefully Safety Assembly Operation Maintenance Parts 42" ROUGH CUT TRAILMOWER NOTE: Your mower deck will

More information

PARTS MANUAL SECTION 111

PARTS MANUAL SECTION 111 P - SERIES ZERO TURN MOWER MODELS P5525CT, P6124FS, P6126KP, P6127CT Published 11/15 S MANUAL SECTION 111 An Operator's Manual was shipped with the equipment. The Operator's Manual is an integral part

More information

ST - HD - HDXL Model

ST - HD - HDXL Model ST - HD - HDXL Model TOOLS REQUIRED FOR ASSEMBLY OF THE TANDEM TOW DOLLY Ratchet Socket Wrench with sockets sizes: 7/16, 9/16, 3/ 4 & 15/16 7/16 Box or Open End Wrench 9/16 Box or Open End Wrench 3/4 Box

More information

ZERO TURN HYDRO DRIVE 20 & 24 HP 42" & 50" 150Z SERIES

ZERO TURN HYDRO DRIVE 20 & 24 HP 42 & 50 150Z SERIES Parts Manual for ZERO TURN HYDRO DRIVE 20 & 24 HP 42" & 50" 150Z SERIES MODEL ZT2042150ZBVE (2690645) ZT2450150ZBVE (2690647) McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright

More information

TO THE OWNER ASSEMBLY

TO THE OWNER ASSEMBLY TO THE OWNER This is an operational and general maintenance manual only and does not cover repair. All repair work must be performed by an authorized BOLENS DEALER or the factory warranty is void. Bolens

More information

Agri-Fab OWNERS MANUAL. Model No " ROUGH CUT TRAILMOWER. CAUTION: Read Rules for Safe Operation and Instructions Carefully

Agri-Fab OWNERS MANUAL. Model No  ROUGH CUT TRAILMOWER. CAUTION: Read Rules for Safe Operation and Instructions Carefully Agri-Fab OWNERS MANUAL Model No. 45-03071 45-0361 CAUTION: Read Rules for Safe Operation and Instructions Carefully Safety Assembly Operation Maintenance Parts 42" ROUGH CUT TRAILMOWER the fastest way

More information

TECHNICAL DATA BROCHURE ZTR 308/3II

TECHNICAL DATA BROCHURE ZTR 308/3II Date 8/84 Page 1 of 6 TECHNICAL DATA BROCHURE ZTR 308/3II IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS. ' Seat Adjustment Loosen bolts on sliding brackets under each side of

More information

MT (10/19/07) Rev. 02 PARTS MANUAL

MT (10/19/07) Rev. 02 PARTS MANUAL MT1741210 (10/19/07) Rev. 02 PARTS MANUAL Table Of Contents PRODUCT COMPONENTS PAGES Engine... 4 Frame... 6 Drive... 8 Auger Housing... 10 Discharge Chute... 12 Handle Assembly... 14 Shift Yoke... 16

More information

ARCHIVE BOOK - II AG20-IV / AG14-IV ROTARY FLEX WING MOWER

ARCHIVE BOOK - II AG20-IV / AG14-IV ROTARY FLEX WING MOWER AG0-IV / AG-IV ROTARY FLEX WING MOWER ARCHIVE BOOK - II By Serial Number / Production Book = Apr. 99 s/n AG0-0300 Jun. 00 AG0-IV Model - 0' Flex Wing Rotary AG-IV Model - ' Flex Wing Rotary COMPLETE PARTS

More information

TT-15 INSTALLATION INSTRUCTIONS SHOWN WITH OPTIONAL 2 PC. ALUMINUM PLATFORM AND LIGHT KIT

TT-15 INSTALLATION INSTRUCTIONS SHOWN WITH OPTIONAL 2 PC. ALUMINUM PLATFORM AND LIGHT KIT TM TOPLIFTER Tailgates By THIEMAN TT-15 INSTALLATION INSTRUCTIONS SHOWN WITH OPTIONAL 2 PC. ALUMINUM PLATFORM AND LIGHT KIT! IMPORTANT! KEEP IN VEHICLE! PLEASE READ AND UNDERSTAND THE CONTENTS OF THIS

More information

Planting Components. Operator s/parts Manual Vantage II

Planting Components. Operator s/parts Manual Vantage II Operator s/parts Manual Vantage II Planting Components! Read the operator s manual entirely. When you see this symbol, the subsequent instructions and warnings are serious - follow without exception. Your

More information

PARTS MANUAL THIS PAGE INTENTIONALLY LEFT BLANK. Ag-Bag International, Ltd. G7000 June Appendix A

PARTS MANUAL THIS PAGE INTENTIONALLY LEFT BLANK. Ag-Bag International, Ltd. G7000 June Appendix A The parts manual is organized into groups, it is designed to make the locating of parts easier. The exploded drawings also show assembly paths. All parts listed are available from your authorized Ag-Bag

More information

MODEL 3130 SERIES WING PACKER OPERATOR S MANUAL

MODEL 3130 SERIES WING PACKER OPERATOR S MANUAL MODEL 3130 SERIES WING PACKER OPERATOR S MANUAL 1900 NORTH STREET MARYSVILLE, KANSAS 66508 (785) 562-5381 F-334-1106 11/06 MODEL 3130 SERIES WING PACKER OPERATOR S MANUAL PURCHASED FROM: DATE / / ADDRESS:

More information

AG84-B ARCHIVE BOOK ROTARY MOWER. By Serial Number / Production COMPLETE PARTS LISTING. ALAMO INDUSTRIAL 1502 E. Walnut

AG84-B ARCHIVE BOOK ROTARY MOWER. By Serial Number / Production COMPLETE PARTS LISTING. ALAMO INDUSTRIAL 1502 E. Walnut AG8-B ROTARY MOWER ARCHIVE BOOK By Serial Number / Production April 99 May 00 () AG8-B Model - 8" Rotary Pull Type or Lift Type Option COMPLETE PARTS LISTING Archive Book Part No. 0979 ALAMO INDUSTRIAL

More information

Assembly Instructions for A, A, A, & A

Assembly Instructions for A, A, A, & A Update Instructions Yield-Pro 1225/1625 Planter Used with: Yield-Pro 1225 Planter Yield-Pro 1625 Planter General Information! When you see this symbol, the subsequent instructions and warnings are serious

More information

SECTION 12: ILLUSTRATED PARTS LIST

SECTION 12: ILLUSTRATED PARTS LIST SECTION : ILLUSTRTED S LIST (for choke) (for throttle) 0 0-0 Screw, #- x.0 0-0 Screw, /- x.0 0-0 Screw, /- x.0 0- Screw, #0- x. 0- Socket Cap Screw, /- x. 0- Self-tapping Screw, /- x. -00 Flange Lock Nut,

More information

ASSEMBLY MANUAL 5810 & 5830 LEVEL LIFT HITCH CHISEL PLOW WIL-RICH

ASSEMBLY MANUAL 5810 & 5830 LEVEL LIFT HITCH CHISEL PLOW WIL-RICH ASSEMBLY MANUAL 5810 & 5830 LEVEL LIFT HITCH CHISEL PLOW Printed in USA (74244C) 5/12 1 WIL-RICH PO Box 1030 Wahpeton, ND 58074 PH (701) 642-2621 Fax (701) 642-3372 www.wil-rich.com PERSONAL SAFETY IS

More information

Post Hole Diggers Compact Standard Heavy Duty

Post Hole Diggers Compact Standard Heavy Duty Post Hole Diggers Compact Standard Heavy Duty MODEL 90 / MODEL 100 / MODEL 110 # 100623 # 100498 # 100624 Operation Manual This safety alert symbol identifies important safety messages in this manual.

More information

1 RS-300/D 320/D 340/D 350H Parts Manual

1 RS-300/D 320/D 340/D 350H Parts Manual 300/D 320/D 340/D 350H Parts Manual Table Of Contents Three Point Hitch / Hitch Frame Assembly... 3 Tongue Pull Hitch Assembly... 7 Main Gearbox... 11 Crank Handle & Gear... 13 Hydraulic Lift... 15 Rotor

More information

RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0

RZT TWIN STICK HYDRO DRIVE 250 Z 44 & 50 SERIES 0 Parts Manual for RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0 MODEL ERZT185440BVE RZT22500BVE2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1,

More information

TABLE OF CONTENTS DESCRIPTION. Safety Instructions & Safety Sign Locations Operating Instructions Assembly Instructions...

TABLE OF CONTENTS DESCRIPTION. Safety Instructions & Safety Sign Locations Operating Instructions Assembly Instructions... TABLE OF CONTENTS DESCRIPTION PAGE Warranty... 1 Safety Instructions & Safety Sign Locations... 2 Operating Instructions... 3 Assembly Instructions... 5 500 & 600 Snowblower Drawings... 8 500 & 600 Snowblower

More information

ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS CONTENTS ASSEMBLY INSTRUCTIONS... 1 TO THE DEALER... 1 SAFETY... 1 UNPACKING AND CHECKING PARTS... 2 Unpacking Wooden Crate...2 Checking Parts...3 TRACTOR PREPARATION... 4 ASSEMBLY... 4 Boom Assembly...4

More information

GRADER BLADE ASSEMBLY & PARTS MANUAL

GRADER BLADE ASSEMBLY & PARTS MANUAL SCHMEISER GRADER BLADE ASSEMBLY & PARTS MANUAL UP TO 0 FT. WIDE T. G. SCHMEISER CO., INC. P.O. BOX 07 FRESNO, CA 937-07 (9) - FAX (9) -379 VERSION. 0 03 COPYRIGHT 03 T.G.SCHMEISER CO., INC INTRODUCTION

More information

LARGE FRAME REAR TINE TILLERS SERIES 2

LARGE FRAME REAR TINE TILLERS SERIES 2 Parts Manual for LARGE FRAME REAR TINE TILLERS SERIES 2 MODEL R5002B R5002R R8002B R8002BE RT5 RT5X RT8 RT8S McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision

More information

Parts List. Model Reproduction. Not for Revision B

Parts List. Model Reproduction. Not for Revision B Parts List Model 1695539 1737492 Revision B Rev. Date 10/2009 Table Of Contents PRODUCT COMPONENTS PAGES Engine... 4 Frame... 6 Drive... 8 Auger Housing... 10 Discharge Chute... 12 Handle Assembly...

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: MID-MOUNT ZERO TURN SECTION: 70

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: MID-MOUNT ZERO TURN SECTION: 70 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: MID-MOUNT ZERO TURN SECTION: 0 0 Griffin Ave. Selma, AL 0 () () 00 Parts Ordering 00 0 Fax 00 www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL

More information

R O A D S M I T H TRIKE CONVERSIONS BY THE TRIKE SHOP

R O A D S M I T H TRIKE CONVERSIONS BY THE TRIKE SHOP R O A D S M I T H TRIKE CONVERSIONS BY THE TRIKE SHOP Please thoroughly review the instructions before and during installation. Keep in mind that this product was designed to be installed by trained dealer

More information

BB1248, BB1254, BB1260, BB1266 & BB1272

BB1248, BB1254, BB1260, BB1266 & BB1272 Table of Contents Box Scrapers BB1248, BB1254, BB1260, BB1266 & BB1272 30731 303-295P Parts Manual Read the Operator's Manual entirely. When you see this symbol, the subsequent instructions and warnings

More information

TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8

TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8 TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8 IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS Deluxe Seat Adjustment Easy hand lever action allows forward and

More information

Trailer Sprayer PARTS BOOK MODEL 500BW B

Trailer Sprayer PARTS BOOK MODEL 500BW B Trailer Sprayer PARTS BOOK MODEL 500BW 07.09225B This parts book is furnished for your convenience only. All parts must be purchased through an authorized dealer. Call us for a dealer near Issue Date:

More information

Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler

Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler Z-Force 60 KW 53AA5DBJ Page 2 of 57 Air Filter & Muffler Ref # Part Number Qty S/P/F Description 11011 KM-11011-7003 1 S CASE-AIR FILTER 11013 KM-11013-7009

More information

Reel Mower TRM Parts Manual. Locke Turf 307 Highway 52E, Opp, Alabama 36467, (334)

Reel Mower TRM Parts Manual. Locke Turf 307 Highway 52E, Opp, Alabama 36467, (334) Reel Mower TRM-0 Parts Manual Locke Turf 0 Highway E, Opp, Alabama, () -00 General Information Mower Layout Please note that Left and Right are determined by standing at eh rear of the mower and facing

More information

Disc Harrows DH3510 & DH P Parts Manual. Copyright 2017 Printed 06/08/17

Disc Harrows DH3510 & DH P Parts Manual. Copyright 2017 Printed 06/08/17 Disc Harrows DH3510 & DH3512 25984 322-251P Parts Manual Read the Operator's Manual entirely. When you see this symbol, the subsequent instructions and warnings are serious - follow without exception.

More information

Grain Cart 1075 Bu OWNER'S MANUAL # (2010)

Grain Cart 1075 Bu OWNER'S MANUAL # (2010) Grain Cart 1075 Bu OWNER'S MANUAL #609438 (2010) Table of Contents Warranty Information............. Below Dealer Check List.................... 1 Introduction......................... 2 Safety...........................

More information

Factory Five Racing, Inc. Roadster Complete Kit Assembly manual revision 3p update

Factory Five Racing, Inc. Roadster Complete Kit Assembly manual revision 3p update Factory Five Racing, Inc. Roadster Complete Kit Assembly manual revision 3p update Kit Parts Prep...3 Body Removal...3 Aluminum Removal...5 Front upper control arm...7 Adjusting the upper control Arm...10

More information

Owner s Manual for 16 Slider

Owner s Manual for 16 Slider Owner s Manual for 16 Slider This manual contains important safety, assembly, operation and maintenance information. Please read and fully understand this manual before operation. Save this manual for

More information

JOHN DEERE WORLDWIDE COMMERCIAL & CONSUMER EQUIPMENT DIVISION

JOHN DEERE WORLDWIDE COMMERCIAL & CONSUMER EQUIPMENT DIVISION JOHN DEERE WORLDWIDE COMMERCIAL & CONSUMER EQUIPMENT DIVISION Dual Stage Snowthrower 1130SE PARTS IPL1735373 MANUAL North American Edition Litho in USA Table Of Contents PRODUCT COMPONENTS PAGES Engine

More information

ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS CONTENTS ASSEMBLY INSTRUCTIONS... 1 TO THE DEALER... 1 SAFETY... 1 UNPACKING AND CHECKING PARTS... 2 Unpacking Wooden Crate...2 Checking Parts...3 TRACTOR PREPARATION... 4 Tool Box (CAB MODEL)...4 ASSEMBLY...

More information

2960 SERIES II UNIT MOUNTED CONSERVATION COULTER

2960 SERIES II UNIT MOUNTED CONSERVATION COULTER 2960 SERIES II UNIT MOUNTED CONSERVATION COULTER YETTER MANUFACTURING CO. FOUNDED 1930 Colchester, IL 62326-0358 Toll free: 800/447-5777 309/776-3222 (Fax) Website: www.yetterco.com E-mail: info@yetterco.com

More information

READ AND FOLLOW ALL SAFETY RULES AND OPERATING

READ AND FOLLOW ALL SAFETY RULES AND OPERATING 50SWP26 26 cu ft LAWN SWEEPER U.S. Patent No. 7,610,646 READ AND FOLLOW ALL SAFETY RULES AND OPERATING INSTRUCTIONS BEFORE USING THIS EQUIPMENT 6000235 - REV D 3/11 Safety Rules This is the safety alert

More information

PARTS MAN UAL SDA-1200 STEER ABLE DRIVE AXLE SDA-1400 STEER ABLE DRIVE AXLE SDA-1600 STEER ABLE DRIVE AXLE

PARTS MAN UAL SDA-1200 STEER ABLE DRIVE AXLE SDA-1400 STEER ABLE DRIVE AXLE SDA-1600 STEER ABLE DRIVE AXLE PARTS MAN UAL SDA-1200 STEER ABLE DRIVE AXLE SDA-1400 STEER ABLE DRIVE AXLE SDA-1600 STEER ABLE DRIVE AXLE WITH EX TENDED SERV ICE BRAKES AND ABS PRO VI SIONS Fabco Automotive Corporation, Livermore, CA

More information

Rear Discharge Completion Kit Groundsmaster 7200 Series Traction Unit with 62 in. Mower Groundsmaster 7200 Series Traction Unit with 72 in.

Rear Discharge Completion Kit Groundsmaster 7200 Series Traction Unit with 62 in. Mower Groundsmaster 7200 Series Traction Unit with 72 in. Rear Discharge Completion Kit Groundsmaster 700 Series Traction Unit with 6 in. Mower Groundsmaster 700 Series Traction Unit with 7 in. Mower Model No. 046 Model No. 0466 Form No. 58 58 Rev. C Installation

More information

BOTTOM PLOW OWNERS MANUAL MOLDBOARD PLOWS

BOTTOM PLOW OWNERS MANUAL MOLDBOARD PLOWS 1 BOTTOM PLOW OWNERS MANUAL MOLDBOARD PLOWS To The Owner: Read this manual before using your moldboard plow. The information presented will prepare you to do a safer, better job. Study this manual and

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS PZ 60 inch Side Discharge Deck Kit - 966555302 Tools Required ½" socket or wrench (battery terminals, strut shaft). ½" breaker bar with 2-3" extension (relieve tension on idler arms). Refer to Operators

More information

Adjustments manual for: Gear Drive, ETS Gear Drive, Walk Hydro, ETS Walk Hydro, Mini Rider, Large Rider Gen 2

Adjustments manual for:  Gear Drive, ETS Gear Drive, Walk Hydro, ETS Walk Hydro, Mini Rider, Large Rider Gen 2 For Husqvarna Parts Call 66-678-96 or 66-56-98 Adjustments manual for: Gear Drive, ETS Gear Drive, Walk Hydro, ETS Walk Hydro, Mini Rider, Large Rider Gen MANUAL NO. 5957 REV. (//) For Husqvarna Parts

More information

Planting Components. Operator s/parts Manual

Planting Components. Operator s/parts Manual Operator s/parts Manual Unit Mount Conservation Coulter and Spring Package Attachment for JD 7000, JD 7200, White 6100, Kinze Planters and Great Plains Row Units Planting Components! Read the operator

More information

2. PREPARATION 1. SAFETY 3. FRAME 4. TRANSMISSION 5. DRIVE 6. ROW UNIT 7. OPTIONAL EQUIPMENT Monosem Inc.

2. PREPARATION 1. SAFETY 3. FRAME 4. TRANSMISSION 5. DRIVE 6. ROW UNIT 7. OPTIONAL EQUIPMENT Monosem Inc. TABLE OF CONTENTS 1. SAFETY 2. PREPARATION 3. FRAME 4. TRANSMISSION 5. DRIVE 6. ROW UNIT 7. OPTIONAL EQUIPMENT For the initial preparation of the planter, lubricate the planter and row units. Make sure

More information

BEFORE YOU START!! Read the safety messages on the implement as shown in your manual. Observe the rules of safety and common sense!

BEFORE YOU START!! Read the safety messages on the implement as shown in your manual. Observe the rules of safety and common sense! To the Owner/Operator/Dealer All implements with moving parts are potentially hazardous. There is no substitute for a cautious, safe-minded operator who recognizes the potential hazards and follows reasonable

More information

Installation Procedure GR40 S197 SLA Front Suspension System (Does not include Aluminum Spindle and Hub Instructions)

Installation Procedure GR40 S197 SLA Front Suspension System (Does not include Aluminum Spindle and Hub Instructions) Installation Procedure GR40 S197 SLA Front Suspension System (Does not include Aluminum Spindle and Hub Instructions) Please take the time and read these instructions first! The GR40 S197 system is designed

More information

Post Driver Attachment

Post Driver Attachment Attachment (Shown with Optional Power Cell Rotator) Models - 600, 850 Safety Instructions This safety alert symbol indicates important safety messages in this manual. When you see this symbol, carefully

More information

HAMMER KNIFE FLAIL MOWER SHREDDER

HAMMER KNIFE FLAIL MOWER SHREDDER HAMMER KNIFE FLAIL MOWER SHREDDER Operation, Service, & Parts Manual For Models: GOF69, 79, 89, 98, & 108 February 2006 Rev. 2009 FORM: GOFMower.QXD TABLE OF CONTENTS Installation....................................................1

More information

2. PREPARATION 1. SAFETY 3. FRAME 4. TRANSMISSION 5. DRIVE 6. ROW UNIT 7. OPTIONAL EQUIPMENT

2. PREPARATION 1. SAFETY 3. FRAME 4. TRANSMISSION 5. DRIVE 6. ROW UNIT 7. OPTIONAL EQUIPMENT TABLE OF CONTENTS 1. SAFETY 2. PREPARATION 3. FRAME 4. TRANSMISSION 5. DRIVE 6. ROW UNIT 7. OPTIONAL EQUIPMENT For the initial preparation of the planter, lubricate the planter and row units. Make sure

More information

Parts Manual. RZT SERIES TRACTOR Model Number RZT 42 w/42" Mower Deck. CUB CADET LLC P.O. BOX CLEVELAND, OHIO [www.cubcadet.

Parts Manual. RZT SERIES TRACTOR Model Number RZT 42 w/42 Mower Deck. CUB CADET LLC P.O. BOX CLEVELAND, OHIO [www.cubcadet. Parts Manual RZT SERIES TRACTOR Model Number RZT w/" Mower Deck CUB CADET LLC P.O. BOX CLEVELAND, OHIO -00 [www.cubcadet.com] PRINTED IN U.S.A. FORM NO. -0D (/0) -- MODEL RZT TABLE OF CONTENTS DESCRIPTION

More information

Parts Catalog. WYZ48/ 52/60 Zero Turn Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number:

Parts Catalog. WYZ48/ 52/60 Zero Turn Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number: Parts Catalog R WYZ48/ 52/60 Zero Turn Mower Worldlawn Power Equipment, Inc. 2415 Ashland Avenue, Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Content Content Mower Assembly.. 1 Mower Deck Assembly.

More information